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FM Approvals Class: 492, para uso en caiierias y ductos aislados

(USA)

Certificate of Compliance

Thus cermificate 1s 1ssued for the following:
Yinsheng A-Flex, Wincell, Class 1 Wincell. Class 0 Wincell and WF Wincell Insulation Tubes and Sheets
Prepared for:
A P P R UV ED Wincell Insulation Co.. Ltd.
No. 3 West Chengjiang 1st Rd., Taixing Economic Development Zone,
Jiangsu, China

FM Approvals Class: 4924 — Pipe and Duct Insulation

Approval Identification: RR216698/3024226/3051716  Approval Granted: 03-Dec-18

To verify the availability of the Approved product, please refer to www.approvalsuide com

Said Approval is subject to satisfactory field performance. contmmng Surveillance Audits, and strict conformity to the

specifications as shown in the Approval Guide, an online resource of FM Approvals.

Phillip J. Smith
VP - Manager of Matenials
FM Approvals

1151 Boston-Providence Turnpike
Norwood, MA 02062

EM Approvals

Member of the FM Global Group

Certificado emitido por Factory Mutual, donde aprueba bajo la clase 4924 “Para uso en caferias y ductos
aislados”

nsulation


https://www.fmapprovals.com/products-we-certify/understanding-the-benefits/fm-approved-pipe-and-duct-insulation
https://www.fmapprovals.com/products-we-certify/understanding-the-benefits/fm-approved-pipe-and-duct-insulation
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GREENGUARD GOLD

Wincell Insulation

GREENGUARD

See product list below

PRODUCT CERTIFIED FOR

UL 2818 - 2013 Gold Standard for Chemical Emissions for Building Materials, Finishes and Furnishings

Product tested in accordance with UL 2821 test method to show compliance to emission limits on UL 2818.Sectopm 7.1 and 7.2
Commercial furniture and furnishings are tested in accordance with ANSUBIFMA My.1-2011 and determined to comply with ANSUBIFMA X7.1-2011 and ANSUBIFMA £3-2014e Credit7.6.1,7.6.2, and 7.6.3. Panel based workstations are modeled
in the open plan environment. Casegood systems and individual furniture items are modsled in the private office environment_ Seating products are modeled in the seating environment. Classroom funiture is modeled using the standard

classroom model in the California Department of Public Health (CDPH) Standard Methad va.2.

Building Products are determinad compliant in accordance with California Department of Public Health (CDPH) Standard Method V1.1-2010, using the applicable exporsura scanario.

UL GREENGUARD Certified Products Listing

Product Name

Certification

_
Certified

Certificate Certification Period |Resfrictions
Number

Wincell-WAT - level 1 tube GREENGUARD Gold Ceriified 58900-420 071072014~
06/05/2021
Wincell-W15S 1 level Sheet GREENGUARD Gold Certified Certified 56501-420 07/10/2014-
06/05/2021
Wincell-W0S - level 0 sheet GREENGUARD Gold Ceriified ' Cerlified 58502-420 071072014~
06/05/2021
Wincell-W0S - level 0 sheet GREENGUARD Gold Certified Certified 58903-420 07102014~
06/05/2021
Wincell-WSC - color sheet GREENGUARD Gold Ceriified ' Cerlified 58504-420 071072014~
06/05/2021
Wincell-WTC - color tube GREENGUARD Gold Certified Certified 58805-420 07/10/2014-
06/05/2021
Wincell-WSP - supporting sheet GREENGUARD Gold Ceriified ' Cerlified 58506-420 071072014~
06/05/2021
Wincell-'WTP - supporting fube GREENGUARD Gold Certified 'Certified 58907-420 071072014
06/05/2021
WincellWATF - grade 1 tube GREENGUARD Gold Certified  Certified 58008-420 0710/2014-
06/05/2021
Wincell-W1SF - grade 1 composite sheet GREENGUARD Gold Certified 'Certified 58909-420 071072014
06/05/2021
Wincell-WOSF - zero order composite panels GREENGUARD Gold Certified Certified 58910-420 07/10/2014-
06/05/2021

"Underwhite Laboratories" certifica que el material da cumplimiento a la UL 2818 (Programa de

Certificacion de Emisiones Quimicas para Materiales de Construccion, Acabados y Mobiliario)

https://standardscatalog.ul.com/standards/en/standard 2818 1



https://standardscatalog.ul.com/standards/en/standard_2818_1%0C
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Certificado UL para componentes plasticos

CERTIFICATE OF COMPLIANCE

Certificate Number  201190722-E319654
Report Reference  E319654-20180831
Issue Date  2019-JULY-22

Issued to:  Wincell Insulation Co Lid
No.3, West Chengjiang 1st Rd.
Taixing Economic Development Zone
Taixing, Jiangsu 225441 CHINA

This certificate confirms that  COMPONENT - PLASTICS
representative samples of  Polyvinylchloride/Nitrile Rubber (PVC/NBR) - B-13-1

Have been investigated by UL in accordance with the
component requirements in the Standard(s) indicated on
this Certificate. UL Recognized components are incomplete
in certain constructional features or restricted in
performance capabilities and are intended for installation in
complete equipment submitted for investigation to UL LLC.

Standard(s) for Safety:  "For standard information please visit UL 1Q Plastics
Database"
(https:#/my secure.home1.ul.com/portal/page/portal/usa/icy
QWelcome)

Additional Information:  See the UL Online Certifications Directory at
https-/fiq ulprospector.com for additional information.

This Certificate of Compliance does not provide authorization to apply the UL Recognized Component Mark_ Only
the UL Follow-Up Services Procedure provides authorization to apply the UL Mark.

Only those products bearning the UL Recognized Component Mark should be considered as being UL Certified
and covered under UL's Follow-Up Services.

Lock for the UL Recognized Component Mark on the product.

Gruce Mshrenholz, Dinecior Norh A menican Cartfication Program
WLLE
Any information ad documan ebion Ievalving UL Mark servions ar prowided on bebailol UL LLT (L] or ey suBofiosd llcenses of UL For quasSons, meass

ooniec 8 kol UL Customer Servics ResnosrS@se of by il corsde bou bl iz sticne!

Page 1of 1
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CUSTOMER NAME:
ADDRESS:

Sample Hame

UL 94-2013 (Fuego)

MA

170900340938
TEST REPORT
No. SHIN19110T981TMR
Date : MNowv 26, 2019
Page: 1of &

WINCELL INSULATION COMPANY.LTD.
NO.3, WEST CHENGJIANG 15T RD. TAIXING ECONOMIC
DEVELOPMENT ZOME, JIANGSU, CHINA

RUBBER INSULATION MATERIALS

Above information and sample(s) was/were submitted and confimed by the client. SG3, howsver,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample

information provided

5GS Ref. Na.
Date of Receipt
Testing Start Date
Testing End Date

Test result(s)

Signed for

by client.

14878380

MNow 11, 2018
MNow 11, 2018
MNow 26, 2018

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

S5GS-C5TC Standards Technical

Service (Shanghai)Ci

o., Ltd.

N rab—La,

" Xia Hai
Authorized signatory

No. : SHIN1911079817TMR
Date : Nov 26, 2013
Page: 2of &
Summary of Results:
MNao. Test ltem Test Method Result Conclusion
UL 24-2013 Rev.0-2018
1 ertical Burning Classification: 5VA Pass
Section 9
Mote: Pass : Meet the requirements;

UL 94: Pruebas de inflamabilidad de

Fail - Does not mest the requirements;

1 Not Apply to the judgment.

materiales plasticos para piezas de dispositivos y artefactos
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AS/NZS 1530.3:1999 (R2016) (Fuego)

SGS

TEST REPORT
Ho. : SHINTEDS0435534F 3
Diade © Oed 14, 7018
Page: Fol 4

Test llem:

AS/MNZS 153031009 Mamods for firg tests on bulding matanals, eomponants and structuras Part 3
Simultanssus determination of ignkabdily, lame prapagaton, heat rsleass and smoks releass

. Tesi conducted

This test was parformed In accondance with "ASMNIS 1530.3:1906 Methods for fre tests on
buikding matenals, components and struchures Fart 3: Simultanecus determination of ignitabily,
flame= propagation, heat releass ar*l amake relegne

0. Sample details

IDegeceri psain INSULATION MATERIAL
Colar | Density Black | Albout 1.18kgim"
Thickness 20imm
SZample Dimension BODmmE4S50mm
Temperatares (T} Husmidity (%} Duratian (&)
Conditioning 2T B585% 7

Moie: The specimens shall be conditianed o consiani mass (see 130 281)

Mountmg or fiming method for test sample:

Using fibre-reinforced cement board as substrate, hold the sample and subsirate against
the speciman support frame by using the specimen clamping ring. Mo joind in The specimen.

[y T
g
] il

Py e P v 27 TH T T R IR e e
|#E-EN-BARSRRIESHT NS (N e RIS s

e O P B0 e B35 B

Norma australiana sobre comportamiento al fuego de materiales de construccion.



https://infostore.saiglobal.com/en-us/Standards/AS-NZS-1530-3-1999-R2016--117636_SAIG_AS_AS_246269/
https://infostore.saiglobal.com/en-us/Standards/AS-NZS-1530-3-1999-R2016--117636_SAIG_AS_AS_246269/
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British Standard 476: Part 6 (Fuego)

SGS MA

171120341434

Test Hepurt MNo. AJFS1801000884FF Date: FEB.O1, 2018 Page 1 of 7

WINCELL INSULAITON CO., LTD
NO.18-28 TONGJIANG ROAD, TAIKING, JIANGSL, PRC

Tha following sampleis)was / werg submitied and identified on behalf of the client as:
Sample Description: RUBEER INSULATION MATERIALS
SGS Ref No.: 13954075

Test Requested:

1. BS 476 Part 6:1989+A1:2000 Incorparating Corrigendum No.1:2014 “Fire tests on building matarials
and structures Pari 6: Method of test for propagation for products”™

2. BS 476 Part 71897 Incorporating Corrigendum No.1:2014 “Fire tests on building materials and
structures Part 7: Method of test to determine the classification of the surface spread of flame of
products”.

Test Results: - Sea attached sheet—

Test Period:
Sample Receiving Date o JAN 25 2018
Tast Performing Date o JAN2S, 2018 TO JAN2D, 2018

Signed for and on behalf of
SGS-CSTC Co.. Lid. Anji Branch

[l

Allan Zou
Technical Manager

iy Ty Provecn, (w300 BT NBER [ SSTD SLEDY www aqagroas com o
ILEE e i LSS T =TT ET el ] IO b BT VIR [ ST ML & RS

Warizar ol o SA5 Gieup (G554

Estandar britanico de comportamiento al fuego

https://www.firesafe.org.uk/british-standard-476-fire-tests/


https://www.firesafe.org.uk/british-standard-476-fire-tests/
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EN 14304: 2009+A1: 2013 (Comunidad Europea)(Fuego)

Notifikovana osoba &. 1301

TECHNICKY A SKUSOBNY USTAV STAVEBNY, n. o.
BUILDING TESTING AND RESEARCH INSTITUTE
udend 3. 621 04 Bralisiava, Slovenska republike

Certificate of constancy of performance
1301 - CPR - 1153

In compliance with Regulation (EU) No 305/2011/EU of the European Parliament and of the
Council of 9 March 2011 (the Construction Products Regulation or GPR), this certificate
applies to the construction praduct

Thermal insulation products (sheets and tubes) of flexible elastomeric foam (FEF),
trade name Wincell
Sheet Wincell - Reaction to fire: Euroclass CL - 83, d0
Tube Wincell - Reaction to fire: Euroclase BL - g3, d0
with the intended use as thermal insulation for bullding equipment and industrial installations.
Placed on the market under the name of
Wincell Insulation Co., Lid.
Mo. 18-28, Tongjiang Road, Taizhou city, Jiangsu Province
China
and produced in the manufacturing plant
Wincell Insulation Co,, Ltd.
Mo. 18-28, Tongjiang Road, Taizhou city, Jiangsu Province
China

This certificate attests that all provisions concerning the assessment and verification of
constancy of performance described in Annex ZA of the standard

EN 14304: 2009+A1: 2013

under system 1 for the performance set out in this certificate are applied and that the factory
production control conducted by the manufacturer is assessed to ensure the

constancy of performance of the construction product
conceming the reaction to fire,
This certificate was first issued on 28. March 2016 and will remain valid as long as neither the
harmoniged standard, the construction product, the AVCF methods nor the manufacturing
conditions in the plant are modified significanily, unless suspended or withdrawn by the
notified product certification bedy,

Bratislava, 29 March 2016

e

/Zﬂ-j\/
Dipl. Ing. Dasa Kozdkova
Head of Notified Body 1301

Caracteristicas principales Rendimlentos Test Estdndar Norma técnica armonizada

Reaccion al fuego E EN 13501
Indice de absorcion actistica NPD -
. — WO°C) [Declarada)= 0,038 WK

Resistencia térmica M40°C) (Declarado }=0,04 W/m“K EMN 13787
Permeabilidad al agua WS <0,1% EN 13472
Permeabilidad al vapor de agua p 7000 EN 12086 EM 14304:2000+A1:2013
Ratio de liberacion de sustancias .
comosivas Clr<500ppm; pH=7+0 5 EN 13488
Temperatura minima de trabajo
(Durcisn de b Riesistoncia Mrica fraste 8l o°c -
envejecimieninidegradacian)
Temperatura maxima de trabajo

5 EN 14706
(Duracitin de ka Resistencia Wrmica frene 2 | alta 110°C EN 14707

temperatura)
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ASTM E84-2017 (Fuego)

SGS

Test Report No. AJFS1711010695FF Date: DEC.15,2017  Page 10f6

WINCELL INSULATION CO., LTD
NO.18-28 TONGJIANG ROAD, TAIXING, JIANGSL, PRC

The following sample(s) was / were submitted and identified on behalf of the client as:
Sample Description: NER RUBBER INSULATION MATERIAL
SGS Ref No.: 13854241

Test Requested:

To determing the flame spread index (FS1) and smoke-developed index (SD1) of the sample’s surface
ouming characteristics when it is sutjected to the conditions of specified in ASTM E84-2017 "Standard Test
Method for Surface Burning Characteristics of Building Matarials”

Test Results: - See attached sheel —

Test Period:
Sample Recawing Date : NOV.28, 27
Test Performing Daig : NOV.28, 2017 TO DECA3, 217

Signed for and on behalfl of
SGS-CSTC Cao,, Lid, Anji Branch

]

Allen Zou
Technical Manager
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Método de prueba estandar caracteristicas de combustién superficial de los materiales de construccion
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ASTM G21-09 (Resistencia a los hongos)

TEST REPORT

No. : SP100304429
Date : Sept.21,2010
Page: 2of 4

SAMPLE DESCRIPTION: Black flakes

1. Antimicrobial activity test

TEST METHOD(S):

ASTM G 21-09 Standard Practice for Determining Resistance of Synthetic Palymeric Materials to Fungi

TEST ORGANISM(S):

Asprgillus niger ATCCOB42, Penicilium pinophilum ATCC11797, Aursobasidium pullulans ATCC15233,
Chastomium globosum ATCCE205, Glicciadium virens ATCCHB45
TEST RESULT(S):

Concentration of spares Lewel

Test Sample
(spores /mL) — (afer28days) |

Aspergillus niger
ATCCH642
Penicillium pinophilurm
ATCC11797
Aurgobasidium puliulans ATCC15233 1.0x10° 0 Grade .:
Chaetomium globosum
ATCCB205
Gliocladium virens
ATCCDB45
Note: According fo ASTM G 21-09 Standard Practice for Determining Resistance of Synthetic Pelymeric
Materials to Fungi, observed fungi growth rafing on the specimens include:
0 —None
1 —Traces of growth (less than 10%)
2 ~Light growih (10 to 30%)
3 ~Medium growth (30 to B0%)

4 —Heawvy growth (B0% fo complete coverage)
e T b continued
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ASTM G21-09 Practica estandar para determinar la resistencia de los materiales poliméricos sintéticos a

los hongos.
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PROYECTOS EMBLEMATICOS WINCELL

MORTE

Hospital Alto Hospicio
Hospital La Serana
Hotel NH Iquigue
Cesfam Altiplano Morte
Cesfam Copiapd

Cesfam vallenar Sur

CENTRO

Nuevo Aeropuerto de Santiago
Hospital Félix Bulnes

Hospital San José de Melipilla
Clinica Indisa Maipud

Hospital Higueras

Data center Sonda

Data center Google

Cesfam Matta Sur, Santiago
CCU Santiago

Hotel Ibis

Hospital Curicd

Hotel Hyatt Vifa Del Mar

SUR
Hospital villarrica
Hospital San Carlos de Ancud
Hospital San Agustin Collipulli
Agropuerto el Tepual
PDI Osorno

Juzgado de chilldn .

Hotel Termas de chillin

q -y .-
Cesfam Thomas Fenton Punta Arenas L A I I—

ENERGY.




